
 

STATE OF INDIANA 

INDIANA UTILITY REGULATORY COMMISSION 

IN THE MATTER OF THE PETITION OF THE TOWN 
OF WINFIELD, LAKE COUNTY, INDIANA, FOR 
APPROVAL OF A REGULATORY ORDINANCE 
ESTABLISHING A SERVICE TERRITORY FOR THE 
TOWN'S MUNICIPAL SEWER SYSTEM PURSUANT 
TO IND. CODE § 8-1.5-6 ET SEQ 

) 
) 
) 
) 
) 
) 
 
 

CAUSE NO. 45992 

 
 
 
 
 
 
 

VERIFIED DIRECT TESTIMONY 
of 

MARK C. JACOB 
 
 

On 
Behalf of 

Intervenor, 
 

LBL DEVELOPMENT, LLC 
 
 
 
 
 
 

Intervenor’s Exhibit No. 2 
 
 
 

HWanzer
New Stamp



Verified Direct Testimony of Mark C. Jacob 
   Intervenor’s Exhibit No. 2 

LBL Development, LLC 
Page 1 of 60 

 

 
 

INTRODUCTION AND BACKGROUND 1 

Q1. PLEASE STATE YOUR NAME AND BUSINESS ADDRESS.  2 
[...]
Description of the Area Impacted (Check all that apply.)
Affected Private Property Basement Backup
Reached Public Land Reached Receiving Water

Name of Receiving Water Impacted

RELEASE INFORMATION (Location 4)

Outfall
Number

Date (mm/dd/yy) and Time
Release Began

Date (mm/dd/yy) and Time
Release Stopped

Location of Release (streets address or
Manhole, Lift Station, Force Main etc.) 

Latitude
(Deg Min Sec)

Longitude
(Deg Min Sec) 

AM
PM

AM
PM

Amount of Flow Released
Estimated Actual

Gallons

Description of the Area Impacted (Check all that apply.)
Affected Private Property Basement Backup
Reached Public Land Reached Receiving Water

Name of Receiving Water Impacted

RELEASE INFORMATION (Location 5)

Outfall
Number

Date (mm/dd/yy) and Time
Release Began

Date (mm/dd/yy) and Time
Release Stopped

Location of Release (streets address or
Manhole, Lift Station, Force Main etc.) 

Latitude
(Deg Min Sec)

Longitude
(Deg Min Sec) 

AM
PM

AM
PM

Amount of Flow Released
Estimated Actual

Gallons

Description of the Area Impacted (Check all that apply.)
Affected Private Property Basement Backup
Reached Public Land Reached Receiving Water

Name of Receiving Water Impacted

RELEASE INFORMATION (Location 6)

Outfall
Number

Date (mm/dd/yy) and Time
Release Began

Date (mm/dd/yy) and Time
Release Stopped

Location of Release (streets address or
Manhole, Lift Station, Force Main etc.) 

Latitude
(Deg Min Sec)

Longitude
(Deg Min Sec) 

AM
PM

AM
PM

Amount of Flow Released
Estimated Actual

Gallons

Description of the Area Impacted (Check all that apply.)
Affected Private Property Basement Backup
Reached Public Land Reached Receiving Water

Name of Receiving Water Impacted

RELEASE INFORMATION (Location 7)

Outfall
Number

Date (mm/dd/yy) and Time
Release Began

Date (mm/dd/yy) and Time
Release Stopped

Location of Release (streets address or
Manhole, Lift Station, Force Main etc.) 

Latitude
(Deg Min Sec)

Longitude
(Deg Min Sec) 

AM
PM

AM
PM

Amount of Flow Released
Estimated Actual

Gallons

Description of the Area Impacted (Check all that apply.)
Affected Private Property Basement Backup
Reached Public Land Reached Receiving Water

Name of Receiving Water Impacted

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-8, Winfield Exhibit 1.20 

Page 19 of 20



Bypass/Overflow Incident Report Instructions

Below are numbered instructions for completing the Bypass/Overflow Incident Report State Form 48373. Please fill all fields that you can and as accurately as
you can. Bypass/Overflow Reports must be submitted by the facility/system that is responsible for the maintenance and oversight of the collection system where
the discharge occurred. Please refer to these instructions while filling out the report:

1. Facility Name (Organization): The facility name as it appears on the NPDES permit. For wastewater systems which do not have an active NPDES
permit please enter NONE in the box.

2. Mailing Address: The address where all IDEM communication is sent.

3. County: The County in which the permitted facility is physically located.

4. NPDES Permit: The permit number associated with the facility. For wastewater systems which do not have an active NPDES permit mark this space
as either “Terminated” for systems which had an NPDES permit in the past or “N/A” for systems which have never had an NPDES wastewater permit.

5. Outfall Number: The number of the outfall associated with the Bypass/Overflow Incident as identified in the NPDES permit. For discharge locations

which have not been specifically listed in the permit, mark as “N/A”.

6. Date & Time Release Began: If the exact date and time is not known please indicate the date and time you became aware of the release.

7. Date & Time Release Ended: The exact date and time the release ended. If the release is ongoing at the time of the initial report submitted to meet

the 24 reporting requirement, please leave this field blank and later resubmit an additional “Follow-up” report with the date and time that the discharge

ended and check the “Follow-up to Bypass report previously sent on: ___” box in the upper right corner of the form.

8. Location of Release: The actual physical location of the release: Such as a Street Address; closest cross streets; Manhole ID; Lift Station; Force

Main, etc. NOTE: Please give the most accurate information in regards to manholes, lift stations and force mains that can be referenced back to

documentation at your facility.

9. Latitude and Longitude: Latitude and Longitude shall be reported in decimal degrees (e.g. 77.029289) or degrees, minutes and seconds. The latitude

and longitude fields on this report will soon be required by EPA; however, these fields can be left blank on the report if the sewer overflows are

caused by an extreme wet weather event that inundates a large sewer basin and individual overflow locations (i.e. manholes) are difficult to quantify.

At this time, the report will not be sent back if the boxes are blank; however, please attempt to fill in these two fields as accurately as possible.

10. Amount of Flow Released: The flow released should be the best professional judgment from the facility on the estimated number of gallons of sewer

overflow for each Sewer Overflow Discharge.

11. WWTP Flow During Release: The flow of the treatment plant when the release was observed, often reported in a one hour time increment.

12. WWTP Peak Design Flow Rate: The peak WWTP design flow rate as identified in the respective NPDES permit and/or most recent IDEM OWQ

Facilities Construction Permit/Design Summary (commonly listed as peak daily or peak hourly) that included a hydraulic capacity expansion.

13. Overflow Type: Check one and only one box that best applies to the type of incident. NOTE: Dry weather CSO is generally interpreted as where there

has been less than 0.1 inch of precipitation within the proceeding 72 hours (three (3) days). Prohibited CSO discharges are defined as discharges

from CSO outfalls identified in Attachment A of the NPDES permit as being “prohibited”. A Combined Sewer Release may include a basement backup

in a sewer basin designated as being comprised of combined storm and sanitary sewers.

14. Describe any damage to aquatic life or receiving stream: Describe the conditions of the receiving stream and any aquatic life impaired by the incident.

15. Reason for Bypass/Overflow: Check all the boxes that apply to the specific incident.

16. Systems Component(s): Check all the boxes of components that are/were involved in the incident.

17. Additional Description of the Bypass/Overflow Incident: Provide additional detailed information regarding why the incident occurred that does not fit in

the check boxes and supplemental details about the discharge event.

18. Description of the Area Impacted: Check all boxes of area(s) that were/are directly impacted by the discharge. If the discharge reached the receiving

waters identify those by name whenever possible.

19. Organizations Notified by Facility: Check all of the boxes that apply.

20. Actions Taken to Prevent, Minimize, or Mitigate Damage Including Clean-up and Treatment of Affected Area: Select all boxes that apply and then add

additional description in box below.

21. Resolution: Actions Taken or Planned to Prevent Recurrence: Describe all actions taken and actions that will be taken to prevent the incident from

reoccurring in the future.

22. Certification and Signature: Complete this box in its entirety. A qualified person that has properly gathered the information in the report is authorized

to sign and submit. NOTE: In circumstances where the certified operator is unavailable, the person on call at the facility may sign and submit.

23. Second Page Instructions: Complete all parts of each table for additional discharge locations caused by the same event as on the first page. For any

locations identified in the NPDES permit, include the Outfall number for that location from the permit.

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-8, Winfield Exhibit 1.20 

Page 20 of 20



Attachment MCJ-9 



Exhibit 1.26 

Cause No. 45992_000179

Exhibit 1.26 

Cause No. 45992_000179

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 1 of 40



Page 1 of 7 

Wastewater Treatment Facility 
Design Summary 

I. GENERAL 

1. Applicant: Town of Winfield 
2. Facility Name: Winfield WWTP 
3. Project Type: Expansion or modification of existing facility 
4. Project Title: Winfield WWTP 
5. Project Location: 7390 E. 112th Avenue 
6. Construction Permit Number: 24891 
7. Design Engineer: Jeremy C. Lin, P.E. BCEE 
8. Engineering Company: Lintech Engineering, Inc. 
9. NPDES Permit Number: IN0058343 

A. Effective date: 07/01/2021 
B. Expiration date: 06/30/2026 

10. Project Scope 
A. Description of existing treatment facilities: The Town of Winfield currently 

operates a Class II, 0.8 MGD activated sludge treatment facility consisting of 
a mechanical fine screen, anaerobic tank to facilitate phosphorus removal 
(receives screened sewage and RAS), a dual-ring oxidation ditch, chemical 
phosphorus reduction, two (2) secondary clarifiers, ultraviolet disinfection 
facilities, and fine bubble diffused post-aeration. The plant has a 120° V-notch 
weir effluent flow meter. Sludge is transported to two (2) aerobic digesters 
then two (2) decanting tanks before dewatering by a belt filter press. The 
sludge is then disposed of by landfill via a licensed third-party contract hauler. 
The collection system is comprised of 100% separate sanitary sewers by 
design with no overflow or bypass points. 

B. Description of project needs: This project is Phase 2 of the expansion of the 
WWTP based on anticipated development in the area. 

C. Description of proposed facilities: The project will expand the capacity of the 
WWTP from 0.8 MGD to 1.6 MGD.  This includes the addition of a second 
mechanical fine screen, a third ring on the existing oxidation ditch, two (2) 
new secondary clarifiers, plant blower replacement, and a new chemical 
phosphorus removal system. 

D. Is project part of an Agreed Order?: No 
E. How facility will maintain treatment during construction: The improvements will be 

phased during construction to not affect the treatment capability of the plant. 
11. Source of Funding:  Local Funds 

Cause No. 45992_000180

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 2 of 40



Page 2 of 7 

II. DESIGN DATA

1. Design Average Flow (MGD): 1.6
A. Domestic:  1.25
B. Industrial/Commercial: 0.35
C. Infiltration/Inflow:  0

2. Design Peak Hourly Flow (MGD):  4.40
3. Maximum Flow Capability (MGD):  4.40
4. Design Waste Strength

A. CBOD:  204 mg/l
B. TSS:  240 mg/l
C. NH3-N:  35 mg/l
D. P:  6 mg/l

5. Design Population Equivalent (PE): 8,000 (based on 0.17 lb CBOD/PE)
6. NPDES Permit Limitation on Effluent Quality
*Based on PEL letter dated March 21, 2022

1. CBOD5: 10 mg/L summer and 25 mg/L winter (monthly average)
2. TSS: 12 mg/L summer and 30 mg/L winter (monthly average)
3. NH3-N: 1.2 mg/L summer and 1.2 mg/L winter (monthly average)
4. P: 1.0 mg/L (monthly average)
5. pH: 6.0 s.u. (daily min) and 9.0 s.u. (daily max)
6. DO: 6.0 mg/L summer and 5.0 mg/L winter (daily min)
7. E. coli: 125 count/100 mL (monthly average), 235 count/100 mL (daily max)

7. Sampling Method (Grab or Automatic Sampler) and Location
A. Influent: Automatic, Fine screen Building
B. Effluent: Automatic, Effluent Channel

8. Receiving Stream
A. Name: Unnamed tributary to Deer Creek
B. Stream Uses: Full body contact recreational use and shall be capable of

supporting a well-balanced warm water aquatic community 
C. 7-day, 1-in-10 year low flow: 0 CFS (0 MGD)

III. PLANT DETAILS

1. Laboratory type (e.g., on site, third-party testing): Third party testing
2. Plant site fence provided: Yes
3. Handrail/grating provided where necessary: Yes
4. Flood hazard elevation (ft) at 100-year flood: 696.5ft NAVD88
5. Provisions for mechanical/electrical component protection at 100-year flood: Not in a

100-year floodplain (Effective Zone X)

Cause No. 45992_000181

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 3 of 40



Page 3 of 7 

6. Type and rating (kW) of standby power equipment: Existing diesel generators, 275
kW and 105 kW 

7. Provisions for removing heavy equipment: Hoist equipment
8. Septage/leachate receiving facilities:  N/A

IV. TREATMENT UNITS

Influent Flow Meter (Existing) 
1. Type and size (in): Parshall flume, 12-inch
2. Location description: In Fine Screen building
3. Indicating, recording and totalizing: Yes

Screening (Proposed and Existing) 
1. Type of screening: Mechanical fine screen
2. Location description: Located in new headworks building
3. Bypass bar screen provision: Manual bypass bar screen
4. Number and rated capacity: One (1) existing screen @2.5 MGD capacity, one (1)

proposed @ 2.5 MGD capacity 
5. Clear opening sizes, bar or perforations: ¼-inch
6. Slope of unit: 35°
7. Method of unit cleaning: Self-cleaning; goes to washer/compactor
8. Method of screening disposal: Dumpster to landfill
9. Method of unit isolation: Individual channel with slide gate isolation

Anaerobic Component of Biological Nutrient Removal or Selector Tank (Existing) 
1. Number and dimensions of anaerobic unit/zone: 1 tank, 26’ x 24’
2. Side water depth and freeboard of anaerobic unit/zone: 14.5’ SWD, 3’ freeboard
3. Hydraulic detention time: 2.0 hours
4. CBOD/TP Ratio: 25.5
5. Type and size (HP) of mixing equipment: Wall mixer, 1.5 HP
6. Method of unit isolation: Influent valve and bypass pipe
7. Method of flow split control: N/A, 1 tank

Oxidation Ditch (Proposed and Existing) 
1. Number and dimensions of unit: 1 tank, Two (2) existing channels (inner channel

74’-4” x 18’, middle channel 112’-4” x 18’); One (1) new outer channel (151’ x 
18’) 

2. Side water depth and freeboard of unit: 14.5’ SWD, 3’ freeboard
3. Hydraulic detention time: 24 hours
4. Organic loading: 12.7 lb CBOD/1000 ft3 @ 1.6 MGD
5. Design MLSS concentration: 3,000 mg/L
6. Design solids retention time: 18.4 days
7. Design F/M ratio: 0.088 lb CBOD/day/lb MLVSS

Cause No. 45992_000182

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 4 of 40



Page 4 of 7 

8. Aeration equipment
A. Type and number: Disc aerators, four (4) existing; two (2) new
B. Efficiency: 1.52 lb O2/HP-hr

9. Oxygen requirement (lb O2/day)
A. CBOD removal: 2720 x 1.5 = 4080 lbs/day
B. NH3-N removal: 468 lbs/day

10. Oxygen provided (lb O2/day): 7416
11. Flow velocity in ditch (ft/sec): 0.8
12. Number and capacity of return sludge pumps (gpm): Two (2), 575 gpm each

(existing) 
13. Method of return sludge rate control: VFD with flow control
14. Return sludge rate as % of design average flow: 100
15. Provisions for return rate metering

A. Type and size: Magnetic flow meter, 8-inch
B. Location: RAS pump station metering vault

16. Return sludge discharge location: Anaerobic tank
17. Method of unit isolation: Valves and bypass piping
18. Method of flow split control: N/A

Secondary Clarification (Existing and Proposed) 
1. Type of clarifier: Circular; Center feed with peripheral effluent collection
2. Number and dimensions of unit: Two (2) existing, 40’ dia; Two (2) new, 40’ dia
3. Side water depth and freeboard of unit: 12’ SWD, 3’ freeboard
4. Surface overflow rate

A. at design average flow: 318 gpd/ft2
B. at design peak hourly flow: 971 gpd/ft2

5. Hydraulic detention time
A. at design average flow: 6.8 hours
B. at design peak hourly flow: 2.2 hours

6. Weir loading rate at design peak hourly flow: 10,041 gpd/lin⋅ft
7. Location of overflow weir: Peripheral
8. Method of scum collection: Scum blade and collector
9. Method of scum disposal: Drain to drain pump station
10. Type of sludge removal mechanism: Rotating suction sludge collector
11. Method of unit isolation: Weir gate
12. Method of flow split control: Weir gate

Chemical Phosphorus Removal (Proposed) 
1. Chemical properties

A. Chemical name: Alum
B. Weight concentration in solution (%): 48.5
C. Specific gravity: 1.33

Cause No. 45992_000183

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 5 of 40



Page 5 of 7 

2. Chemical storage container 
A. Type: Fiberglass reinforced plastic tank 
B. Volume (gal): 2,500  
C. Expected storage supply (days): 24 

3. Secondary containment: N/A – double-wall tanks 
4. Number and capacity of chemical feed pumps (gpm): Two (2), 45 gph 
5. Design chemical feed rate:  
6. Location(s) of chemical injection: Chemical feed manhole 
7. Provisions for adequate mixing at injection point:  
8. Chemical building 

A. Method of ventilation control: Fan and louver 
B. Method of temperature control: Heating and thermostat 
C. Safety shower/eyewash equipment: Yes 

 
Ultraviolet Disinfection (Existing) 

1. Open channel or closed-vessel: Open channel 
2. Vertical, horizontal, or diagonal lamp orientation: Horizontal 
3. Lamp type: Low pressure 
4. Number of banks: Two (2) 
5. Number of modules per bank: One (1) 
6. Number of lamps per module: Twelve (12) 
7. Dosage: 30,000 µWs/cm2 minimum  
8. Transmittance: 65% minimum 
9. Provisions for intensity monitoring: Yes, sensor 
10. Type of level control provisions: Yes, automatic control system 
11. Type of bypass provisions: Bypass piping 
12. Type of safety equipment: Eye shield, gloves 
13. Automatic or manual cleaning equipment: Automatic wipers 

 
Diffused Air Post-Aeration (Existing) 

1. Number and dimensions of unit: One (1) @ 12’ x 12’ 
2. Side water depth and freeboard of unit: 9.8’ SWD 
3. Type and efficiency of diffusers: Fine bubble membrane diffusers 
4. Dedicated or shared plant blowers: Dedicated 
5. Type and rated capacity of blowers: Two (2) @ 47 CFM, each 

 
Effluent Flow Meter (Existing) 

1. Type and size: 120° V-notch weir 
2. Location description: At end of effluent structure 
3. Indicating, recording and totalizing: Yes 

 
 
 
 
 

Cause No. 45992_000184

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 6 of 40



Page 6 of 7 

Sludge Thickening (Existing) 
1. Type of sludge thickeners: Gravity 
2. Number and dimensions of unit: Two (2) @ 24’ diameter x 7.5’ SWD 
3. Volume of units: 25,380 gallons (total) 
4. Type of chemicals added: None 
5. Expected solids content of sludge: 2% 

 
Aerobic Digester (Existing)   

1. Number and dimensions of unit: (One) 1 @ 38.5’ diameter x 22.9’ SWD (199,437 
gallons) and (one) 1 @ 47.5’ diameter x 22.7’ SWD (300,928 gallons) 

2. Freeboard of unit: 3’ 
3. Volume: 500,000 gallons 
4. Total design sludge loading: 1,768 lbs/day 
5. Volatile solids percentage: 70% 
6. Design solids retention time: 30 days 
7. Type of diffusers: Coarse bubble diffusers 
8. Dedicated or shared plant blowers: Dedicated 
9. Type and rated capacity of blowers: Three (3) @ 1,000 CFM  
10. Decanting method: Telescoping valve 
11. Discharge location of supernatant: Drain pump station 

 
Mechanical Dewatering (Existing) 

1. Type of dewatering unit: Belt filter press 
2. Number and dimensions of unit: One (1) @ one meter 
3. Hydraulic capacity: 75 gpm 
4. Solids capacity: 750 lbs/day 
5. Type of chemicals added: Polymer 
6. Expected solids content of dewatered sludge: 18% 
7. Discharge location of drainage: Drain pump station 

 
Final Sludge Disposal (Existing) 

1. Ultimate disposal method of sludge: Landfill 
2. Expected solids content of sludge (by the principal method of disposal): 18% 
3. Location of disposal site: N/A 
4. Ownership of the disposal site: Republic Waste 
5. Availability of sludge transport equipment: On-call 

 
 
 
 
 
 
 
 
 

Cause No. 45992_000185

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 
[...]
CONDITIONS AND LIMITATIONS TO THE AUTHORIZATION FOR 
CONSTRUCTION OF WATER POLLUTION TREATMENT/CONTROL FACILITY 

During the period beginning on the effective date of this permit and extending until 
the expiration date, the permittee is authorized to construct the above-described water 
pollution treatment/control facility. Such construction shall conform to all provisions of 
State Rule 327 IAC 3 and the following specific provisions: 

PART I 

SPECIFIC CONDITIONS AND LIMITATIONS TO THE CONSTRUCTION PERMIT 

Unless specific authorization is otherwise provided under the permit, the permittee 
shall comply with the following conditions: 

1. Additional treatment facilities shall be installed if the proposed facilities prove
to be inadequate or cannot meet applicable federal or state standards.

2. Any local permits required for this project, along with zoning or easement
acquisition, shall be obtained before construction is initiated.

Cause No. 45992_000190

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 12 of 40



Page 3 of 6 
Permit Approval No. 24891 

 
3. If pollution or nuisance conditions are created, immediate corrective action 

will be taken by the permittee. 
 

4. If construction is located within a floodway, a permit may also be required 
from The Department of Natural Resources prior to the start of construction. It 
is the permittee’s responsibility to coordinate with that agency and obtain any 
required approvals if applicable. Questions may be directed to the Technical 
Services Section, Division of Water at 317/232-4160. 

 
5. If this project includes a change in design flow, addition of new treatment 

unit(s), or modification/removal of existing treatment unit(s), an NPDES 
Permit modification will likely be required. This would include any CSO 
treatment addition/modification. Questions may be directed to the NPDES 
Permit Section, Office of Water Quality at 317/233-0469. 

 
6. The sewage treatment plant must be capable of providing the same degree of 

treatment during construction as prior to of the existing facilities. If this is not 
feasible, the plans for reduced degree of treatment must be submitted to the 
Department of Environmental Management for consideration of approval. 

 
Failure to meet guidelines as set forth in the above conditions could be subject to 

enforcement proceedings as provided by 327 IAC 3-5-3. 
  

Cause No. 45992_000191

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 13 of 40



Page 4 of 6 
Permit Approval No. 24891 

 
PART II 

 
GENERAL CONDITIONS 

 
1. No significant or material changes in the scope of the plans or construction of this 

project shall be made unless the following provisions are met: 
 

a. Request for permit modification is made 60 days in advance of the 
proposed significant or material changes in the scope of the plans or 
construction; 

 
b. Submit a detailed statement of such proposed changes; 
 
c. Submit revised plans and specifications including a revised design 

summary; and 
 
d. Obtain a revised construction permit from this agency. 

 
2. This permit may be modified, suspended, or revoked for cause including, but not 

limited to the following: 
 

a. Violation of any term or conditions of this permit: 
 
b. Obtaining this permit by misrepresentation or failure to disclose fully all 

relevant facts. 
 

3. Nothing herein shall be construed as guaranteeing that the proposed water 
pollution treatment/control facility shall meet standards, limitations or 
requirements of this or any other agency of state or federal government, as this 
agency has no direct control over the actual construction and/or operation of the 
proposed project. 

  

Cause No. 45992_000192

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 14 of 40



Page 5 of 6 
Permit Approval No. 24891 

PART III 

NOTICE OF RIGHT TO ADMINISTRATIVE REVIEW 

Anyone wishing to challenge this construction permit must do so by filing a Petition 
for Administrative Review with the Office of Environmental Adjudication (OEA), and 
serving a copy of the petition upon IDEM. The requirements for filing a Petition for 
Administrative Review are found in IC 4-21.5-3-7, IC 13-15-6-1 and 315 IAC 1-3-2. A 
summary of the requirements of these laws is provided below. 

A Petition for Administrative Review must be filed with the Office of Environmental 
Adjudication (OEA) within fifteen (15) days of the issuance of this notice (eighteen (18) 
days if notice was received by U.S. Mail), and a copy must be served upon IDEM. 
Addresses are: 

Director Commissioner 
Office of Environmental Adjudication Indiana Department of Environmental 
Indiana Government Center North Management 
Room 103 Indiana Government Center North 
100 North Senate Avenue Room 1301 
Indianapolis, Indiana 46204 100 North Senate Avenue 

Indianapolis, Indiana 46204 

The petition must contain the following information: 

1. The name, address and telephone number of each petitioner.
2. A description of each petitioner’s interest in the permit.
3. A statement of facts demonstrating that each petitioner is:

a. a person to whom the order is directed;
b. aggrieved or adversely affected by the permit; or
c. entitled to administrative review under any law.

4. The reasons for the request for administrative review.
5. The particular legal issues proposed for review.
6. The alleged environmental concerns or technical deficiencies of the permit.
7. The permit terms and conditions that the petitioner believes would be

appropriate and would comply with the law.
8. The identity of any persons represented by the petitioner.
9. The identity of the person against whom administrative review is sought.
10. A copy of the permit that is the basis of the petition.
11. A statement identifying petitioner’s attorney or other representative, if any.

Cause No. 45992_000193

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 15 of 40



Page 6 of 6 
Permit Approval No. 24891 

Failure to meet the requirements of the law with respect to a Petition for 
Administrative Review may result in a waiver of the Petitioner’s right to seek 
administrative review of the permit. Examples are: 

1. Failure to file a Petition by the applicable deadline;
2. Failure to serve a copy of the Petition upon IDEM when it is filed; or
3. Failure to include the information required by law.

If Petitioner seeks to have a permit stayed during the administrative review, he or 
she may need to file a Petition for a Stay of Effectiveness. The specific requirements for 
such a Petition can be found in 315 IAC 1-3-2 and 315 IAC 1-3-2.1. 

Pursuant to IC 4-21.5-3-17, OEA will provide all parties with notice of any pre-
hearing conferences, preliminary hearings, hearings, stays, or orders disposing of the 
review of this action. Those who are entitled to notice under IC 4-21.5-3-5(b) and would 
like to obtain notices of any pre-hearing conferences, preliminary hearings, hearings, 
stays, or orders disposing of the review of this action without intervening in the 
proceeding must submit a written request to OEA at the address above. 

More information on the review process is available at the website for the Office of 
Environmental Adjudication at http://www.in.gov/oea. 

Cause No. 45992_000194

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 16 of 40



    INDIANA 
est. 1993     

TOWN OF WINFIELD, IN 

WASTEWATER TREATMENT PLANT IMPROVEMENTS 

ENGINEERING REPORT 

AUGUST 2019 

LINTECH 
ENGINEERING 

720 Industrial Dr, Suite 104 

Cary, IL 60013 

Cause No. 45992_000195

 

TOWN OF WINFIELD, IN 

WASTEWATER TREATMENT PLANT IMPROVEMENTS 

ENGINEERING REPORT 

AUGUST 2019 

720 Industrial Dr, Suite 104 
Cary, IL 60013 

Cause No. 45992_000195

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 17 of 40



TABLE OF CONTENTS 

SECTION

1. INTRODUCTION	 	 	 	 	 	 	 	 	 	 1	 	 

2. EXISTING CONDITIONS	 	 	 	 	 	 	 	 	 1


A. EQ Basin and Pumping	 	 	 	 	 	 	 	 2

B. Aeration Tanks and Blowers	 	 	 	 	 	 	 	 2

C. Secondary Clarifiers	 	 	 	 	 	 	 	 	 2

D. Treated Effluent & Phosphorus Removal	 	 	 	 	 	 2

E. Sludge Handling	 	 	 	 	 	 	 	 	 2


3. WASTEWATER FLOW SUMMARY	 	 	 	 	 	 	 3

4. NPDES PERMIT	 	 	 	 	 	 	 	 	 	 4

5. PLANT OPERATION AND PERFORMANCE	 	 	 	 	 	 4

6. FUTURE WASTEWATER FLOW PROJECTIONS		 	 	 	 	 5

7. PROPOSED WWTP IMPROVEMENTS	 	 	 	 	 	 	 8 

8. ESTIMATED PROJECT COST	 	 	 	 	 	 	           10

9. PROJECT SCHEDULE AND SUMMARY		 	 	 	 	           11


LIST OF TABLES

TABLE 1 - INFLUENT CHARACTERISTICS	 	 	 	 	 	 	 3

TABLE 2 - EFFLUENT CHARACTERISTICS	 	 	 	 	 	 	 5

TABLE 3 - POPULATION SUMMARY		 	 	 	 	 	 	 6

TABLE 4 - WWTP DESIGN PARAMETERS	 	 	 	 	 	 	 7

TABLE 5 - ESTIMATED PROJECT COST	 	 	 	 	 	           10


LIST OF EXHIBITS

EXHIBIT A - EXISTING WWTP LAYOUT	 	 	 	 	 	 	  
EXHIBIT B - NPDES PERMIT		 	 	 	 	 	 	 	  

EXHIBIT C - PROPOSED PROCESS FLOW SCHEMATIC	 	 	 	 	  

EXHIBIT D - CONCEPTUAL OXIDATION DITCH LAYOUTS		 	 	 	 	 	  

EXHIBIT E - PROPOSED WWTP LAYOUT 	 	 	 	 	 	 	 	 

EXHIBIT F - WWTP BASIS OF DESIGN	 	 	 	 	 	 	 	 	
	   

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Analysis Table of Contents
Cause No. 45992_000196

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 18 of 40



1. INTRODUCTION

The Town of Winfield operates a wastewater treatment plant (WWTP) to serve the entire area 
within the Town’s corporate limits. The Town has experienced rapid growth in the last five years 
and the existing WWTP has reached 86 percent of its permitted capacity. The WWTP must be 
expanded and improved to provide additional capacity to serve planned and future 
development.


This engineering report will evaluate the existing WWTP, future capacity requirements, and 
provide a recommendation of modifications and improvements to the existing WWTP.


2. EXISTING CONDITIONS

The existing WWTP has a design average flow of 0.40 mgd and a design peak hourly flow of 
1.44 mgd. The treatment processes include preliminary fine screening to remove coarse 
material, extended aeration activated sludge for BOD reduction and nitrification, secondary 
clarification, phosphorus removal by chemical precipitation, seasonal disinfection by 
chlorination/dechlorination, and post aeration before discharging the treated effluent to an 
unnamed creek tributary to Deer Creek. The sludge treatment and handling system consists of 
aerobic digestion of waste activated sludge, and cloth bag dewatering prior to hauling 
dewatered sludge to landfill. Exhibit A shows the existing WWTP layout.


A. EQ Basin and Pumping

Wastewater is pumped from three offsite lift stations into an influent box. Flow goes
through a Rotomat microstrainer for screening removal and is discharged into a steel
equalization basin. The concrete influent box and fine screen were constructed in 2007 and
are in good condition.

The equalization basin is an underground steel tank which was constructed in 2003. The
basin is divided into two sections, one that combines the screened influent wastewater and
return activated sludge (RAS), and a small section for waste activated sludge (WAS). The
basin shows signs of rusting and corrosion.

The combined influent and RAS are pumped by submersible pumps in the basin to two (2)
aeration tanks. WAS is manually discharged to the small EQ section by opening a valve on
the return sludge piping. A submersible pump transfers the WAS to an adjacent aerobic
digester.

Two of the influent/RAS submersible pumps were installed in 2003 and relocated in a
parallel arrangement. A third pump was added in 2007. The lifting system for pump
maintenance shows signs of rust and corrosion. The WAS submersible pump is not
equipped with a lifting system for pump removal out of the basin.

B. Aeration Tanks and Blowers

Aeration Tank No. 1 is an aboveground bolted steel tank equipped with fine bubble air
diffusers, The tank was constructed in 2007 and appears to be in good condition. Aeration
Tank No. 2 is similar to Tank No. 1 and was constructed in 2003. It also appears to be in
good  condition.

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �1 11
Cause No. 45992_000197

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 19 of 40



Air to Aeration Tank No. 1 is provided by two (2) 75 HP, VFD driven blowers housed in 
weatherproof enclosures outside adjacent to the tanks. Air for Aeration Tank No. 2 is 
supplied by blowers that are housed in a wooden shed.


C. Secondary Clarifiers


Mixed liquor from the aeration tanks flows to a splitter box for flow distribution to the 
secondary clarifiers for settling. The splitter box can split flow to one existing concrete 
clarifier and three future clarifiers.


The plant has three (3) secondary clarifiers, two small steel circular tanks and a larger 
concrete tank. The two small steel clarifiers were constructed in 2003 and the third was 
added in 2007. The plant currently only operates 50’ diameter larger clarifier while the other 
two are offline. The two steel clarifiers have been rehabbed but are not in service. 


D. Treated Effluent & Phosphorus Removal


Secondary effluent receives season chlorination and dechlorination through a series of of 
chlorine contact tanks. Sodium hypochlorite and sodium bisulfite chemicals are added 
directly at the contact tanks through chemical drums and metering pumps that sit outside. 
There is no spill containment or weather protection for the chemical feed system. 


Post aeration is added by fine bubble diffusers and a small 3 HP aeration blower at the 
effluent. 


The plant has a phosphorus precipitation chemical feed system which sits adjacent to the 
aeration tanks. The system was installed in 2007 and includes a ferric chloride storage tank 
and metering pump that are housed in a fiberglass shed. The ferric chloride is added to the 
aeration tank influent and the phosphorus is precipitated out in the waste activated sludge. 


E. Sludge Handling


Waste activated sludge is pumped from the EQ basin to an aboveground steel tank for 
aerobic digestion. The rectangular steel tank was constructed in 2003 and the digester is 
decanted manually.


Digested sludge from the aerobic digester is pumped to a sludge dewatering system 
located in a dewatering building which was constructed in 2014. The dewatering system is 
a geotextile bag system in which sludge is pumped to the bags which sit in two rolloff 
dumpsters. Liquid polymer is added to the process and the sludge sits in the bags while 
water is drained out. The remaining solids are then hauled off for disposal.


The sludge dewatering system is not very effective and requires a lot of operation time on 
top of costly supplies and disposal.


Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �2 11
Cause No. 45992_000198

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 20 of 40



3. WASTEWATER FLOW SUMMARY 

The following table summarizes the influent wastewater flows and strength for the last 12-
month period from July 2018 to June 2019 taken from the plant’s discharge monitoring reports 
(DMR).


The monthly average flow over the past 12 months ending in June 2019 was 0.345 mgd. The 
last 12 month average is used by the Indiana Department of Environmental Management 
(IDEM) to determine the existing and remaining capacity of the wastewater treatment plant. By 
this measure, the WWTP has reached approximately 86% of its permitted capacity of 0.40 
mgd.


The average wastewater strength as measured by the WWTP had an average BOD5 of 153 
mg/L and TSS of 183 mg/L. 


Assuming a population equivalent (P.E.) of 6,000 including domestic wastewater from an 
estimated population of 5,849 and some commercial and industrial wastewater, the average 
daily flow of 0.345 mgd was approximately 60 gpd/P.E., on a hydraulic loading basis. The 

TABLE 1. INFLUENT CHARACTERISTICS

Month-Year Flow (mgd) BOD5 (mg/L) TSS (mg/L) NH3-N (mg/L) P (mg/L)

2018

Jul 0.256 134.3 135.1 34.9 4.2

Aug 0.326 142.5 155.7 32.1 4.5

Sep 0.311 149.9 163.7 36.7 5.3

Oct 0.301 155.0 192.0 38.1 5.3

Nov 0.355 159.3 206.1 43.5 6.3

Dec 0.380 158.2 165.2 33.0 4.2

2019

Jan 0.357 152.3 155.1 34.5 5.3

Feb 0.382 169.8 222.0 35.0 4.8

Mar 0.365 175.0 249.8 34.4 6.6

Apr 0.381 186.9 243.9 39.8 6.4

May 0.399 132.7 157.6 28.3 4.2

Jun 0.321 123.3 150.1 27.0 4.0

Average 0.345 153.3 183.0 34.8 5.1

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �3 11
Cause No. 45992_000199

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 21 of 40



average NH3-N was 35 mg/L and the average phosphorus was 5.1 mg/L in the raw 
wastewater.


The Winfield wastewater flow and characteristics represent a typical small town wastewater 
mainly from domestic sewage with small contribution from commercial/industrial uses.


4. NPDES PERMIT

The Town of Winfield was issued NPDES Permit No. IN0058343 on July 2016 with an expiration 
date of June 30, 2021. The WWTP is authorized to discharge the treated effluent to an 
unnamed tributary of Deer Creek with the following effluent limitations.


The effluent must contain no more than 1.0 mg/L Total Phosphorus as P, and the total residual 
chlorine must be 0.02 mg/L or less on a monthly basis.


A copy of the NPDES Permit is attached as Exhibit B.


5. PLANT OPERATION AND PERFORMANCE

Utility Services is the WWTP’s contracted operator, and is responsible for the operation of the 
plant in accordance with the permit requirements. The plant is well operated as witnessed 
during our field visit, especially since some of the treatment facilities and equipment are old 
and in need of replacement and/or repair. The plant also has good record keeping and 
conformance with the sampling protocol despite not having typical operational equipment such 
as automatic samplers and testing equipment.


A December 18, 2018 letter from IDEM identified plant deficiencies including:


1. Floating objects such as plastics found at the outfall during the time of inspection, due to
the fine screening equipment being down for maintenance.

2. The temporary bypass bar rack as part of the screening structure was not included in the
NPDES permit.

3. Extensive ferrous chloride stains on the ground from the chemical feed station.
4. Two of the five aeration blowers and screen equipment were offline for maintenance.
5. The influent equalization basins showed signs of severe rusting.
6. Four (4) E.coli samples exceed the effluent limitations.

The above plant deficiencies have since been corrected, other than the aging equalization 
basin. 


BOD5 (mg/L) TSS (mg/L) NH3-N (mg/L)

Summer 10 12 4.3

Winter 25 30 5.3

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �4 11
Cause No. 45992_000200

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 22 of 40



The following table summarizes the effluent quality for the past 12-month period from July 
2018 to June 2019, as taken from the DMRs.


The plant effluent has been consistently meeting the NPDES permit requirements. The effluent 
BOD5 and TSS averaged 2.8 mg/L and 4.7 mg/L, respectively, well within the limits in the 
permit. The effluent nitrification requirements have also been consistently meeting the permit 
limits, except for one occurrence in May 2019 where the NH3-N concentration was 3.1 mg/L 
exceeding the limit of 1.3 mg/L. Similarly the phosphorus concentration averaged 0.6 mg/L, 
less than the 1.0 mg/L effluent limitation.


TABLE 2. EFFLUENT CHARACTERISTICS

Month-Year Flow (mgd) BOD5 (mg/L) TSS (mg/L) NH3-N (mg/L) P (mg/L)

2018

Jul 0.256 1.7 4.1 0.1 0.6

Aug 0.326 1.5 2.8 0.1 0.4

Sep 0.311 2.1 4.6 0.1 0.6

Oct 0.301 2.2 3.2 0.3 1.0

Nov 0.355 3.5 6.8 0.1 0.8

Dec 0.380 3.1 5.1 0.5 0.8

2019

Jan 0.357 3.7 4.9 0.6 0.6

Feb 0.382 2.0 5.9 0.3 0.2

Mar 0.365 3.0 5.8 0.2 0.3

Apr 0.381 3.8 4.0 1.0 0.4

May 0.399 1.9 2.4 3.1 0.3

Jun 0.321 4.8 7.3 0.2 1.0

Average 0.345 2.8 4.7 0.5 0.6

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �5 11
Cause No. 45992_000201

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 23 of 40



6. FUTURE WASTEWATER FLOW PROJECTIONS 

The estimated population for the Town of Winfield as reported by the U.S. Census Bureau was 
5,849 as of July 1, 2018. The estimated population for the five-year period from 2013-2017 
according to the American Community Survey is summarized in the table below.


The above data indicated an average growth rate of 3.3% per year, with an average occupants 
per unit of 3.0. Using the estimated current population of 5,849 for 2018 along with an average 
population growth rate of 3.0%, the estimated population would be reach approximately 8,000 
in year 2030. This would represent approximately 2,700 housing units based on 3.0 people/
unit.


The Town of Winfield’s Sanitary Master Plan, dated January 26, 2016 uses a development 
model to identify the growth rate of the Town. The growth rate was determined based on 
planned development in the service area and the potential development under certain 
economic conditions. The Master Plan listed a total construction housing units of 1,397 in 
2015, and the average yearly growth rate was estimated based on 80 new housing units per 
year in 2016. The plan indicated a 10% growth rate of new housing units to 120 per year in 
2021.


The Master Plan also calculated the average daily flow rate per housing unit to be 177 gpd, 
based on the average daily flows to the WWTP and total number of housing units in 2015. The 
Plan projected the wastewater flow to the WWTP would be approximately 0.60 mgd in 2030. 
As previously mentioned, the average daily flow of 0.345 mgd over the last 12 months resulted 
in approximately 60 gpd/P.E., or 180 god per housing unit, which is similar to the number 
calculated in the Master Plan.


IDEM regulations establish the average flow rates for residential services in connection with 
sanitary sewer construction permits as follows:


• 200 gpd/unit for 1 bedroom apartments

• 300 god/unit for 2 bedroom apartments

• 310 gpd/unit for single family houses


The Master Plan projected the average flow to the WWTP to be 0.80 mgd in 2030 based on 
310 gpd/unit as established by IDEM.


TABLE 3. POPULATION SUMMARY

Year Population % Population 
Increase

Total Housing 
Units

Occupants/Unit

2017 5,395 3.1 1,786 3.02

2016 5,233 3.5 1,728 3.03

2015 5,054 3.4 1,727 2.93

2014 4,888 4.3 1,676 2.92

2013 4,685 - 1,659 2.82

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �6 11
Cause No. 45992_000202

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 24 of 40



After evaluation of the available data and the before mentioned population and growth rate 
analysis, it is our recommendation that the WWTP be expanded to provide additional capacity 
for an average daily flow rate of 0.80 mgd for the next 10-year planning period. This would 
provide an additional wastewater capacity of 0.455 mgd for future development. Based on the 
IDEM 310 gpd/unit, this would equate to approximately 1,467 additional single family units. 
Based on the current flow basis, this would be approximately 2,500 additional single family 
units.


The following table summarizes the recommended design parameters for the Phase 1 WWTP 
Improvements.


TABLE 4. WWTP DESIGN PARAMETERS

Parameter Phase 1

Design Year 2030

Population Equivalent (P.E.)

Design Average Flow (DAF) 0.80 mgd

Design Maximum Flow (DMF) 1.60 mgd

BOD5 Loading

Existing @ 153 mg/L x 8.34 x 0.345 mgd 440 lbs/day

Additional @ 200 mg/L x 8.34 x (0.80 - 0.345) mgd 760 lbs/day

Total 1,200 lbs/day

TSS Loading

Existing @ 183 mg/L x 8.34 x 0.345 mgd 530 lbs/day

Additional @ 250 mg/L x 8.34 x (0.80 - 0.345) mgd 950 lbs/day

Total 1,480 lbs/day

NH3-N Loading

Design @ 35 mg/L x 8.34 x 0.80 mgd 234 lbs/day

Phosphorus Loading

Design @ 8 mg/L x 8.34 x 0.80 mgd 23 lbs/day

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �7 11
Cause No. 45992_000203

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 25 of 40



7. PROPOSED WWTP IMPROVEMENTS

After careful analysis of the existing processes, equipment and conditions, the following is our 
recommended improvements for a full-scale expansion of the WWTP. The proposed WWTP 
expansion would include the following treatment processes: fine screening, grit removal as 
needed in the future, biological phosphorus removal, extended aeration activated sludge for 
nitrification, secondary clarification, UV disinfection, and post aeration. The sludge process and 
handling include aerobic digestion of waste activated sludge, digested sludge thickening, and 
sludge dewatering and storage. The proposed treatment process schematic is shown on 
Exhibit C.


The major addition/improvement of the treatment plant includes the addition of an oxidation 
ditch tank which is a modified activated sludge process. The oxidation ditch would replace the 
existing conventional aeration tanks and blowers to provide nitrification of BOD5 and NH3-N to 
remove BOD and ammonia. An oxidation ditch is racetrack shaped tank equipped with 
mechanical aerators which provide aeration and mixing throughout the tank to remove 
biodegradable organics. Return activated sludge is pumped to the oxidation ditch to maintain 
biomass.


In combination with the oxidation ditch, an anaerobic tank can provide biological phosphorus 
removal through phosphorus uptake in the ditch resulting in removal in the waste activated 
sludge. This process can typically remove 80 to 90% of raw phosphorus in the influent 
wastewater, and the remainder of the phosphorus will be chemically precipitated similar to the 
current practice. The associated chemical costs for phosphorus removal will be reduced.


The advantages of oxidation ditch technology is the ease of operation, constant water level in 
tank, long hydraulic retention times that can minimize shock loadings, and energy efficient 
operations. Energy saving controls can also be added for efficient oxidation ditch operation in 
the form of variable frequency drive (VFD) motors coupled with dissolved oxygen control. 


A major advantage to the system we are recommending is the ease of expansion in later 
phases by the addition of a third channel, which should help the Town provide wastewater 
capacity in the future with minimal disruption to the WWTP.


The proposed Phase 1 WWTP improvements would include the following major modifications 
and additions to the existing facility.


1. Abandon and remove the existing influent box.
2. Re-route the raw sewage force mains from the offsite lift stations to a new screen

building.
3. relocate the existing fine screen equipment or replace if needed.
4. Abandon and remove the existing equalization basin along with the existing

submersible influent pumps and associated equipment.
5. Construct a new screen/control building to house an influent Parshall flume, relocated

or new fine screen, manual bypass channel and screen, and influent sampler. Space will
be reserved for future grit removal equipment if needed in the future. The re-routed
forcemains will discharge into an influent channel prior to metering through the flume.

6. The new screen/control building will have an electrical room to house the new motor
control centers, power distribution equipment, and controls.

7. Construct a new oxidation ditch aeration tank with anaerobic zone. The oxidation ditch
will have two (2) channels for the Phase 1 capacity. An additional third channel can be
constructed in the future to provide the Phase 2 capacity. The conceptual oxidation
ditch arrangements is shown in Exhibit D.

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �8 11
Cause No. 45992_000204

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 26 of 40



8. Construct a new 40’ diameter secondary clarifier, similar to the existing.

9. Construct a new pre-cast submersible RAS/WAS pumping station.

10. Construct a new UV disinfection system to replace the existing liquid chlorination/

dechlorination systems.

11. Convert the two existing aeration tanks into aerobic digesters for digestion of waste 

activated sludge.

12. Convert the two existing steel tank clarifiers into digested sludge thickening tanks.

13. Abandon and remove the existing aboveground steel aerobic digester tank.

14. Remove the existing geotextile sludge dewatering system.

15. Provide and install a new sludge feed pump, belt filter press, polymer feed system, and 

sludge conveyor for sludge dewatering in the existing dewatering building.

16. Construct a new pre-cast submersible drain pumping station for tank and process 

dewatering.

17. Expand the existing sludge storage bed for storage of dewatered sludge during winter 

months,

18. Remove and replace the existing ferric chloride chemical feed system with a new 

chemical feed system located in the dewatering building. 


It is intended in the above proposed improvements to eliminate the equalization tank and 
intermediate re-pumping of the raw sewage influent. This will reduce operation and 
maintenance costs associated with the re-pumping of influent flow. The wastewater from the 
offsite lift stations would discharge directly into the screen inlet channel and flow through the 
plant treatment processes by gravity before discharge. In doing so, the pumping conditions of 
the off-site lift stations need to be reviewed to ensure the new pumping conditions are met, 
This may include modified or new pump impellers and/or changing of drive motors to increase 
the discharge head of the pumps. However, these changes may be minimal as the proposed 
fine screen building and structure will increase the total head condition by approximately 5 feet. 


The proposed Phase 2 improvements to expand the WWTP too a total capacity of 1.60 mgd 
would include the following additions and modifications.


1. Replace the existing fine screen equipment with a larger unit.

2. Construct a third channel to the oxidation ditch tank.

3. Add two additional 40’ diameter secondary clarifiers.

4. Add additional UV banks.

5. Add an additional RAS pump.


Construction of the Phase 1 improvements will take into account the future Phase 2 expansion. 
For example, the fine screen/control building will have space incorporated for Phase 2 
equipment, etc. The sludge dewatering system improvements in Phase 1 would be sized with 
enough capacity to handle the future Phase 2 expansion. The existing blowers and diffusers 
used for the converted aerobic digester may need replacement as the existing equipment 
wears and ages. The proposed WWTP improvements do not include laboratory/office 
improvements as those are proposed/planned in the existing ? building.


The layout of the proposed wastewater treatment plant improvements are shown on Exhibit E, 
and the basis of design is included as Exhibit F.


Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �9 11
Cause No. 45992_000205

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 27 of 40



8. ESTIMATED PROJECT COST 

The following table provides the estimated project cost for the Phase 1 WWTP Improvements.


TABLE 5. ESTIMATED PROJECT COST

Item Estimated Cost

Fine Screen/Control Building and Parshall Flume $450,000

Demo/Abandon Existing Equalization Tank and Pumps $28,000

Influent/Effluent Samplers $30,000

2-Channel Oxidation Ditch with Anaerobic Zone $1,775,000

Secondary Clarifier $525,000

RAS/WAS Pumping Station $125,000

Drain Pumping Station $85,000

UV Disinfection Channel and Equipment $265,000

Excavation, Grading and Restoration $100,000

Electrical Controls & Switchgear $375,000

Site Piping $175,000

Belt Filter Press $185,000

Sludge Feed Pump System $50,000

Polymer Feed System $35,000

Non-Potable Water Pumping System $75,000

Sludge Conveyor $20,000

Sludge Storage Pad $50,000

Subtotal Construction Cost $4,348,000

Design & Construction Engineering @ 13% $565,000

Subtotal Engineering Cost $565,000

10% Construction Contingency $435,000

Total Project Cost $5,348,000

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �10 11
Cause No. 45992_000206

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 28 of 40



9. PROJECT SUMMARY AND SCHEDULE

In summary, the proposed WWTP improvements would provide the following:

1. Expand the WWTP to 0.8 mgd and provide an additional treatment capacity of 0.455 mgd
that would serve approximately between 1,470 to 2,500 single family homes over the next
10 years.

2. Reduce the operation costs associated with the re-pumping of influent flows.
3. Reduce operating costs through VFDs and dissolved oxygen instrumentation.
4. Provide biological phosphorus removal which will reduce the chemical costs associated

with chemical precipitation.
5. Provide a simple, modernized treatment system with ease of future expansion to 1.6 mgd.
6. Incorporate existing treatment units by converting their treatment functions.
7. Provide an overall simpler plant operation and overall maintenance.

The following is a conceptual project schedule along with project milestone dates:

1. Prepare and submit a NPDES permit modification for 0.8 mgd capacity (October 2019).
2. Prepare and complete the preliminary engineering design for plant expansion (January

2020).
3. Complete the final engineering design for plant expansion (March 2020).
4. Obtain an IDEM construction permit (April 2020).
5. Award construction contract (May 2020).
6. Complete construction and ready for operation (April 2021).

Lintech Engineering, Inc.
Town of Winfield, IN 

WWTP Engineering Report Page �  of �11 11
Cause No. 45992_000207

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 29 of 40



EXHIBIT A 
  

  

  

  

    

  

    

  

  

  

  

a rs a _ 

— ee 

— 
——- 

fo fc ‘ 
\ 

0 20' 40' ! / 

/ 
/ METAL BARN 

a 
a 

a 
= 

GENERATOR 
oer, 5” FUEL TANK 

a 

a nl “ Fl ry. cu ~ _ 
aa XK KR ae =, — Ll %, 

6 —X Xx XK 

get | x< 2 er. 

ay — I JL FM _ 

ea — TRANSFORMER   DEWATERING 4 
BUILDING Xv             

  

  \
 ¥ «
 \ 

y
o
 

| | | 

| 

    \ / | x | 

      

  

  

  

  

  

  

        
  

  

  

    
   
   

    

  

    

  

  

  

  
  

  
  

      
    

  

    

      
  

        

            

          
  

    

    
      
    

  
      

    
    
      

  

            

                
  

i | 

| \ 

CHLORINATION/ x > Jo | | 
DECHLORINATION / aa | \ a | x 

BLOWER REAERATION | \ ( io c 
PADS STRUCTURE —_O™ SLUDGE od ! | 

_ ! PAD , ooo | 
| 16% \ = | | x< | | 

| SA | I~ 4 

* \ / ~ : O} aj | 

re. | | 
x 

So | | | 

| Los! O] | | | 
16% LL LL | | : Pe | x | i | | Of | 

. ! ; SCREEN Pode | 
| . © = g EQUIP. ee | 

18” SDR 26 PVC | ° 10” Poot eS L. 7 
| | 

» xX * Flow) (LIL tht 1° | | — 
7 | SPLITTER [Lo | ! ! x Xx 
[...]
from Outfall 001, which is located at Latitude: 41° 24' 48" N, Longitude: 87° 15' 8" W.
The discharge is subject to the following requirements:

TABLE 1 

Quantity or Loading Quality  or Concentration Monitoring  Requirements 

Monthly Weekly Monthly Weekly Measurement   Sample 
Parameter Average Average Units Average Average Units Frequency  Type 
Flow [1] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total
CBOD5 
    Summer [2] 33 50 lbs/day 10[4] 15 mg/l 3 X Weekly 24-Hr. Composite
    Winter [3] 83 134 lbs/day 25[4] 40 mg/l 3 X Weekly 24-Hr. Composite
TSS 
    Summer [2] 40 60 lbs/day 12[4] 18 mg/l 3 X Weekly 24-Hr. Composite
    Winter [3] 100 150 lbs/day 30[4] 45 mg/l 3 X Weekly 24-Hr. Composite
Phosphorus [5] ---- ---- ---- 1.0 ---- mg/l 3 X Weekly 24-Hr. Composite

Cause No. 45992_000210

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 32 of 40



Page 3 of 28 
Permit No. IN0058343 

TABLE 2 

Quality  or  Concentration Monitoring  Requirements 

Daily Monthly Daily Measurement  Sample 
Parameter Minimum Average Maximum Units Frequency     Type 
pH [6] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [7] 
    Summer [2] 6.0 ---- ---- mg/l 5 X Weekly 3 Grabs/24-Hrs. 
    Winter [3] 5.0 ---- ---- mg/l 5 X Weekly 3 Grabs/24-Hrs. 
Total Residual Chlorine [8] 
    Contact Tank [9] 0.5 ---- Report mg/l 5 X Weekly Grab 
E. coli [10] ---- 125 [11] 235 [12]   cfu/100 ml 3 X Weekly Grab 

TABLE 3 

Quantity or Loading Quality  or Concentration Monitoring  Requirements 
Monthly Daily Monthly Daily Measurement   Sample 

Parameter Average Maximum   Units Average Maximum  Units Frequency  Type 
Ammonia-nitrogen 
   Summer [2] 4.3 9.7 lbs/day 1.3 2.9 mg/l 3 X Weekly 24-Hr. Composite
   Winter [3] 5.3 12.0 lbs/day 1.6 3.6 mg/l 3 X Weekly 24-Hr. Composite
Total Residual Chlorine 
    Final[13] 0.07 0.13 lbs/day 0.02  0.04  mg/l 5 X Weekly Grab 

[1] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow
meter(s) shall be calibrated at least once every twelve months.

[2] Summer limitations apply from May 1 through November 30 of each year.

[3] Winter limitations apply from December 1 through April 30 of each year.

[4] The monthly average percent removal shall not be less than 85%.  The percent
removal shall be calculated from a comparison of raw influent to final effluent
sampling results.

[5] In accordance with 327 IAC 5-10-2(b), the facility must produce an effluent
containing no more than 1.0 mg/l total phosphorus (P) any month that the
average phosphorus level in the raw sewage is greater than 5 mg/l.  Otherwise,
a degree of reduction, as prescribed below, must be achieved.  Such reduction
is to be calculated based on monthly average raw and final concentrations.

Phosphorus (P) Level  Required 
in Raw Sewage (mg/l) Removal (%) 

greater than or equal to 4 80%   
less than 4, greater than or equal to 3 75% 
less than 3, greater than or equal to 2 70% 
less than 2, greater than or equal to 1 65% 
less than 1   60% 

Cause No. 45992_000211

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 33 of 40



  

  

  

  

        

  

  

  

                  

  

  

  

  
  

  
        

  

  

    
  

      

        

  

  

      

  

  

EXHIBIT C 

  

  

      

  

    

  

  

  

  

  

  

      

NV 

a - 

OFF-SITE INFLUENT FLOW FINE SCREEN 
PUMPING STATIONS METERING | ayaeROBIC/aNONIC 

ZONE v4 SECONDARY a 
CHANNEL TYPE 

\ EXTENDED AERATION J CLARIFIERS 

\ an 

/ 
= 

a 

COOOOD | ps : S 
= 
S 

UV UNIT EFFLUENT FLOW - ae 
DISINFECTION METERING x | POST ACRATION 

WAS RAS/WAS 
= — — | — | Ld) PUMPS 

' 1 DEWATER 
-—_- —_ —_ -- SLUDGE TO 

| | [- -—_ — | STORAGE BED OR 
TO LAND FILL 

BELT FILTER PRESS 
SLUDGE SLUDGE DEWATERING PUMPS 

LEGEND 
AEROBIC 

DIGESTERS 1H 
(DECANTING TANK LIQUID PHASE. | PHASE. || 

| | noe 0.80 mgd 1.60 mad 
2.50 mgd 4.0 mgd       

PROPOSED PROCESS FLOW SCHEMATIC 
  

Cause NO. 49992 UUOZTZ 
 Cause No. 45992_000212

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 34 of 40



  

EXHIBIT D 

  

  

Orbal Diagram 
Phase |: 0.8 MGD 

. 102.67 ft 

WD = 13.61 g © 
Outer x 

Channel     

  

  

          

Influent 
200% Q Anaerobic 

» recycle 

=
 

26
 
f
t
 

  

<«—_——26 ft ——__»       

  
78

.6
7 

ft 

  
How to 

Qarifiers 

Cause No. 45992_000213 

PHASE 1 OXIDATION DITCH

16
 ft

78
.6

7 
ft

102.67 ft

14
 d

isc
s

SWD = 13.6ft

16
 ft

14 discs
14 discs

50
HP

50
HP

14
 d

isc
s

Flow to
Clarifiers

Influent

26 ft

26
 ft200% Q Anaerobic

recycle

RAS

Outer
Channel

Inner
Channel

Orbal Diagram
Phase I: 0.8 MGD

Cause No. 45992_000213

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 35 of 40



Orbal Diagram 
Phase II: 1.6 MGD 

    A 137f | 37 ft - 

  

T
H
D
 

U
E
 

16
ft
 

U
L
L
 11

3 f
t 

1 
Hl

 

    

    

How to 

Qarifiers , T
T
 

il   
200% Q Anaerobic | = 

Cite» reqyie—| 

  

        <«—_——26 ft ——__» 
Cause No. 45992_000214 

PHASE 2 OXIDATION DITCH

16
 ft

11
3 

ft

137 ft

14
 d

isc
s

SWD = 13.6 ft

16
 ft

14
 d

isc
s

16
 ft

14 discs
14 discs

14 discs

50
HP

25
HP

25
HP

50
HP

14
 d

isc
s

Flow to
Clarifiers

Influent

26 ft

26
 ft200% Q Anaerobic

recycle

RAS

Outer
Channel

Middle
Channel

Inner
Channel

Orbal Diagram
Phase II: 1.6 MGD

Cause No. 45992_000214

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 36 of 40



  

  

  

  

  

  
  

  

  

  

  

  

    
  

    

    

          
  

    

  

  

  

  

          
  

       

  

  

    

  

  

  

  

  

  

    

  

  

    

    

  

  

          

        

     
    

  

  

  

    
  

  

  

  
  

  

  

  

  

            

  

  
      
    

   

  

      

    
      
  

  

    
  

    

  

    

  
        

  
  

  

                    

    
            

  

a re [ — — a oe 

a — oe aN a 

a __- ee \ 0 20' 40' 

oa a —— _ =— a 

a aan _ \ 

Jo [ \ 

/ METAL BARN ~ 

- “Oo 
a | 

- \ 

GENERATOR 
aan FUEL TANK LL 

A _ 

5 ee “ [ME FM 5” 1 tS —=_ = KX xX —] 6 
—™ ~ 2 xX “T, ; 

% i —_ x XK XY 

geet i 5 x< 2” TT 

Oy _- — DEWATERING ee | PM = oe 
a BUILDING J _ r a 

tO — Xv x _ oo 

= — a S ‘o / ™ _ 

he * — JS cy — © "| 
Zo | a _ oN —_ x< j" 

a — TRANSFORMER | | 
| | ! 

NN \ Nx | | | | 7 = SCREEN 
| 

OLX \ NEW Los at \— CONNECT TO | | BUILDING 
| \ 7 OS EXIST. FM (3 —_ 
| 6 SLUDGE \ | | ! < ( a L oe —~ x 

Je DIGESTED Do OC ee : | 4 N\ SLUDGE bX ne | a UV SYSTEM & | pT A atom v Wz \ 
EFFLUENT | ene | | | / \ 4 METERING x ag | | 

STRUCTURE | Lot 0! | | | / \ 
1p» c Cc, x< 

| : IB | ms ON / \ 
| | | | Uy 

* . Foy BE | / \ : o * 12 x | | 12” . SCREEN e--s 1S [L. — 
*< FLOW Le ot ; 2s = EQUIP. | OF — _| 

12 a - >> Pf | > / ! SPLITTER [| _o_| : ob 8 TSU} | Xx X ! Box = (Cee till SAY yO | | ie 
se ‘al eZ! | |— SLUDGE | | AEROBIC aS a ie PUMP x ANAEROBIC 

| 2 DIGESTER ern ! 1 TANK 
| a Sm ih! ANE | 
< Lot aye-- si oot 2 | 

| 12” Sieannen 12” ¥ *< ) 
J >t —-bx| BLOWER — 

SHED 
| ¥ 

SECONDARY 2 BLOWER x \ / 
| CLARIFIER GC) I \ 
x : . 

| fe ae AEROBIC ~ x RAS \ / 
! — | DIGESTER CHANNEL \ / 
| < t— — — NO. 1 TYPE \ WA 
| 8 CHEMICAL 7 ae x AERATION < y | RAS/WAS STORACE PUMP TANK 
| PUMP 
| STATION TANK aia ( > N Zz - 

yy was | x _ 
X——X—— XX od RAS ~ _ — — 

FUTURE 
C PHASE 2 x x X X X X x x Xx xx & x NX X X X X Xx x—— ° 

/ / \_ AERATION. TANK 
y / EFFLUENT 

EXHIBIT E 

PROPOSED WWTP LAYOUT 

Cause No. 45992_000215

X
X

X
X

X
X

X
X

X
X

X
X

X X X X

X
X

X
X

X
X

X
X

X X

X
X

X
X

X
X

XXXXXXXXXXXXXXXXXXXXXXX

X X X X X X

X

X
X

X
X

X
X

X
X

X
X

XXXXXX

X
X

X
X

X

X

AEROBIC
DIGESTER

NO. 2

SLUDGE
THICKENER

NEW
SLUDGE

PAD

UV SYSTEM &
EFFLUENT
METERING
STRUCTURE

SLUDGE
THICKENER

AEROBIC
DIGESTER

NO. 1

SCREEN
BUILDING

ANAEROBIC
TANK

CHANNEL
TYPE

AERATION
TANK

FUTURE
PHASE 2

DRAIN
PUMP

STATION

RAS/WAS
PUMP

STATION

00 20' 40'

SECONDARY
CLARIFIER

Cause No. 45992_000215

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 37 of 40



EXHIBIT F
WWTP Basis of Design

Page 1 of 3

GENERAL DATA  PHASE 1  PHASE 2 

Design Flow

1. Design Population 8,000 P.E. 16,000 P.E.

2. Design Average Flow (DAF) 0.80 mgd 1.60 mgd

3. Design Maximum Flow (DMF) 2.44 mgd 4.40 mgd

Wastewater Characteristics

4. BOD5 1,200 lbs/day 2,400 lbs/day

5. TSS 1,480 lbs/day 2,960 lbs/day

6. NH3-N @ Design peak conc. 35 mg/l 234 lbs/day 468 lbs/day

7. Total P @ 8 mg/L 23 lbs/day 46 lbs/day

EFFLUENT LIMITATIONS

Summer Winter

Parameter Monthly Avg  Monthly Avg 

BOD5, (mg/L) 10 25

TSS, (mg/L) 12 30

NH3-N (mg/L)   4.3 5.3

pH (unit) 6-9 6-9

E.Coli 125 /100 125 /100

Phosphorus (mg/L) 1.0 1.0

MAJOR TREATMENT UNITS

1. Screening

Provide one unit with manual by-pass bar screen

No. of units 1 1 

Hydraulic capacity, each 3.0 mgd 4.5 mgd

2. Biological P Removal

Anaerobic Selector

No. of tanks 1 1 

Length 22 ft 22 ft

Width 16 ft 16 ft

Depth 13.6 ft 13.6 ft

Volume 35,808     gal 35,808 gal

Detention time @ DAF 1.1 hr 0.5 hr

3. Aeration Tank (Oxidation Ditch)

No. of channels 2 3

Detention time 24 hr 24 hr

Volume 107,000    ft3 214,000     ft3

BOD5 loading 1,200 lbs/day 2,400 lbs/day

BOD5 loading rate 11.2 ft3 11.2 ft3

Aeration Requirements

Peak BOD 240 mg/L 240 mg/L

NH3-N 35 mg/L 35 mg/L

lb O2 per lb BOD5 1.29 1.29 

lb O2 per lb NH3-N 4.60 4.60 

AOR 110 lbs/day 110 lbs/day

Cause No. 45992_000216

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 38 of 40



EXHIBIT F
WWTP Basis of Design

Page 2 of 3

GENERAL DATA  PHASE 1  PHASE 2 

4. Secondary Clarifiers

No. of tanks 2 4 

Diameter 40 ft 40 ft

Side water depth 12 ft 12 ft

Total surface area 2,513 ft2 5,027 ft2

Surface settling rate (SSR)

@ DAF 318 gpd/ft2 318 gpd/ft2

@ DMF 971 gpd/ft2 875 gpd/ft2

5. UV Disinfection System

Design peak flow 2.44 mgd 4.40 mgd

Disinfection standard 400/100 mL 400/100 mL

UV dosage 40,000     mwatt-s/cm2 40,000 mwatt-s/cm2

UV Transmittance (UVT) 65% 65%

No. of Channels 1 1 

No. of Banks in Series 3 6 

6. Post Aeration
Use existing 3 HP rotary blower and diffusers for 
DO 

7. Sludge Production

A. Waste Activated Sludge Production

WAS @ 0.65 lbs/lb BOD applied 780 lbs/d 1,560 lbs/d

Volatile solids, @ 70% volatile 546 lbs/d 1,092 lbs/d

Volume @ 0.75% solids 12,470     gpd 24,940 gpd

B. Aerobic Digesters

No. of existing tanks to be converted 2 2 

Tank No. 1 Volume 300,000    gal 300,000     gal

Tank No. 2 Volume 200,000    gal 200,000     gal

Total Volume 500,000    gal 500,000     gal

Volume provided (per P.E.) 8.36 ft3/P.E. 4.18 ft3/P.E.

Volatile Solids Loading 8.17 ppd/1000 ft3 16.34 
ppd/1000 
ft3

Expected Volatile Solids Reduction 50 % 50 %

Digested sludge 507 lbs/day 1,014 lbs/day

Digested sludge volume 8,106 gal/day 16,211 gal/day

Use existing blowers for aerobic digestion

C. Gravity Sludge Thickening

No. of tanks to be converted 2 2 

Diameter 21 ft 21 ft

Side water depth 8 ft 8 ft

Total surface area 715 ft2 715 ft2

Surface settling rate 11 gpd/ft2 23 gpd/ft2

Expected thickened solids 2.0 % 2.0 %

Thickened digested sludge volume 3,080 gal/day 6,160 gal/day

Cause No. 45992_000217

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 39 of 40



EXHIBIT F
WWTP Basis of Design

Page 3 of 3

GENERAL DATA  PHASE 1  PHASE 2 

D. Sludge Dewatering

Provide a belt filter press for sludge dewatering

Design maximum sludge @ 0.16 lbs/day/P.E. 1,280 lbs/day 2,560 lbs/day

Volume @ 2% T.S. 7,674 gal/day 15,348 gal/day

No. of units 1 1 

Size 1 meter 1 meter

Average Capacity 750 lbs/hr/meter 750 
lbs/hr/mete
r

Operating time(5-day week) 2.4 hrs 4.8 hrs

Dewatered sludge solids 18 % 18 %

Average sludge volume 45 ft3 90 ft3

Maximum sludge volume 114 ft3 228 ft3

E. Dewatered Sludge Storage

No. of days of winter storage 150 days 150 days

Average sludge volume 6,773 ft3 13,545 ft3

Provide concrete sludge storage pad 1 2 

Length 85 ft 85 ft

Width 20 ft 20 ft

Height 4 ft 4 ft

Volume 6,800 ft3 13,600 ft3

8. RAS/WAS Pump Station

No. of pumps 2 3 

Capacity, each 560 gpm 560 gpm

Cause No. 45992_000218

IURC Cause No. 45992 LBL Development, LLC - Int.'s Exh. 2 
Attachment MCJ-9, Winfield Exhibit 1.26 

Page 40 of 40



Attachment MCJ-10 



Exhibit 1.27 

Cause No. 45992_000219

Exhibit 1.27 

Cause No. 45992_000219

IURC Cause No. 45992 
 LBL Development, LLC - Int.'s Exh. 2 

Attachment MCJ-10, Winfield Exhibit 1.27 (Winfield's 2016 Sanitary Master Plan)



Town of Winfield, Indiana 

Sanitary Master Plan 
January 26, 2016 

1 al 

a GRD, ae) 

U
a
 

h
a
e
 

BI
NN
AG
LE
 

E 
- 

a oan Hosreih 

C
o
m
m
m
v
l
N
t
s
 

i] 
re
mn
an
t:
 |
 Cc 

: ie. 
: VAY. 

JeaRDWal Ug mr — 1 AL he 

yar 5:9 BKIRE VA ry ee | 

CE ix a cere ae 1 te ‘| ORY ° Se 3 

= pd 
CE ey i 

900 Ridge Road, Suite L 

Munster, IN 

219-836-5884 
Cause No. 45992_000220 

   

Town of Winfield, Indiana 

Sanitary Master Plan 
January 26, 2016  

Submitted by: 

900 Ridge Road, Suite L 

Munster, IN  

219-836-5884
Cause No. 45992_000220

IURC Cause No. 45992 
 LBL Development, LLC - Int.'s Exh. 2 

Attachment MCJ-10, Winfield Exhibit 1.27 (Winfield's 2016 Sanitary Master Plan)



   

  

     

    

       

  
> 

on 

Rae 

  

    

   

      

  
@ Winged, 

   

  

Major Subdivision 

with Sewer 
| ZO 

x Major Subdivision 

without Sewer 

TDN IIR    
  

mE PES AD 

D0 
( 

> 

} 
4 

    

   

    

  

To Lake Michigan 

  

o 

SW TN. a 

peo y C 
f 

/ Sa ° 

hs) 

T ) 

   

   
    

  

    

si7Ty aes =) 

   

   
   

  

           

  
   

    

  

  

TOWN OF WINFIELD, INDIANA—SANITARY MASTER PLAN 

January 26, 2016 

ose Crake: 

- Crossing 

f; To Kankakee River ome | 

  

          

     

  

   

     

      

   

    

     

  

\/ g . L a/ oD) 5 4 

hoe th Ik Doubletree NS 

C ( Lake Estates West 7, Doubletree : 

S34! oe. eta =f Pe Lake Estates East Ci 
\ ~Yy BNL 2 | | 

Pye eR 7 Xx AS 3 % r \ 

rz Country 

mht Meadows 
eres Ty 

    

ve 

Dee i= 
ue “geal. = — 

ie * Meadows * Wynbrook 

  
ais 

Deer Cree * Stonegate 

Wastewater 

Treatment 

Commons 

    

=S * Crown Point 
Christian Village 

Rado 
olvyte 

    

 TOWN OF WINFIELD, INDIANA—SANITARY MASTER PLAN 

January 26, 2016 Page 2

Doubletree 

Lake Estates East

Doubletree 

Lake Estates West

Country 

Meadows

Hidden 

Creek

Trees

Wyndance

Stonegate

Stonegate 

Commons

Meadows Wynbrook

Prairie 

Crossing

Deer Creek

Major Subdivision 

with Sewer

Major Subdivision 

without Sewer To Kankakee River

To Lake Michigan

Town of Winfield 

Limits

Wastewater 

Treatment 

Plant

Crown Point 

Christian Village 

WWTP

Cause No. 45992_000221

IURC Cause No. 45992 
 LBL Development, LLC - Int.'s Exh. 2 

Attachment MCJ-10, Winfield Exhibit 1.27 (Winfield's 2016 Sanitary Master Plan)



TOWN OF WINFIELD, INDIANA—SANITARY MASTER PLAN  

January 26, 2016 

 

 

Page 3    

 

January 26, 2016 

  

Town of Winfield 

Sanitary Board 

10645 Randolph Street 

Winfield, Indiana 46307   

  

RE: Town of Winfield, Indiana  

 Sanitary Master Plan 
  
Dear Distinguished Board Members: 

  

DLZ Indiana, LLC (DLZ) is pleased to present this Sanitary Master Plan (Plan) for the Town of Winfield.  This Plan was developed at the direction of the Town Council and the 

Sanitary Sewer Board of the Town of Winfield and is intended to  provide  an overview of the wastewater collection and treatment system, its current capabilities, a plan to 

guide the Town in future growth decisions, and a capital improvements plan for identifying costs required to maintain and upgrade the Town’s current wastewater 

infrastructure.  

 

The Town of Winfield is located on the “Continental Divide” which separates the Lake Michigan watershed and the Kankakee River watershed.  The wastewater treatment 